Review

Long-term sustainability in the management of acid mine drainage
wastewaters — development of the Rhodes BioSURE Process

Peter Rose*
Rhodes University, PO Box 480, Grahamstown, 6140, South Africa

Abstract

The decanting of flooded gold mines threatens water supply on the Witwatersrand, South Africa, one of the most intensively
mined areas in the world. Large volumes of acid mine drainage wastewaters will require treatment here for decades and
possibly centuries. Appropriate treatment technology needs to meet technical, financial, environmental and social sustain-
able development criteria, with the costs of long-term treatment providing the initial decision gateway. This review details
[...]
escape of sulphide gas and
to maintain anaerobic
operating conditions (from
Rose et al., 2004)

Sampling port
Feed and Recirculation
Overflow ports

\+u

A

|
Inner stilling column — 0 —KO
Pump +
Support |
i
|
|
|
Legend O————. i

—>

— - p Direction of flow

U

Figure7
Schematic illustration of a Dortmund-type tank reconfigured as
the reactor vessel in the technical-scale evaluation of the Rhodes
BioSURE Process. In this design both recycling sludge bed and upflow
operating configurations were incorporated into the same reactor
vessel (Neba, 2006)

methanogenic operation, with gas production causing disrup-
tion of the sludge bed. The divergence observed from a theo-
retical COD:sulphate ratio of 0.7:1 is likely due to the non-
biodegradable organic fraction in sewage sludges.

This study showed that, with careful regulation of the mine
water flow rate and the PSS dosing rate, sulphate could be reli-
ably removed to below 100 mg/¢ at hydraulic retention times as
low as 12 h.

KINETIC-BASED PROCESS MODELLING

Positive outcomes in the pilot and technical-scale studies on
the Rhodes BioSURE Process, and a decision to investigate
the development of a full-scale demonstration plant, led to

the research and development of a kinetic-based integrated
biological, physical and chemical process model for systems
utilising PSS as the feed source for sulphate reduction (Ristow,
1999; 2004; Ristow et al., 2002; 2004; 2009). Methanogenic,
acidogenic and sulphidogenic anaerobic digestion types were
compared at varying retention times, feed concentrations and

587



120

=

< m Qo o A
Z 1 Q.O -

g 6o & A

@) .8'

(=T

g -

o

]

5 60

=

E=}

=

A 404 A

2

—

=]

=

£ 20 )

Bl

=

=]

b3 0 T T r T T r
)

; 0 10 20 30 40 50 60

Retention Time (d)
o SRB Systems * MPB Systems
A Acidogenic Systems A ORourke

Figure 8
Biodegradable particulate COD conversions (as a percentage of influent
primary sewage sludge biodegradable particulate chemical oxygen
demand) versus retention time, for the methanogenic, acidogenic
and sulphate-reducing systems reported by Ristow et al. (2009), and
compared to the systems operated by O’Rourke (1968) (from Ristow et
al., 2009)

pH values. Completely mixed methanogenic anaerobic digest-
ers were operated at hydraulic retention times (= sludge reten-
tion time) from 5 to 60 d, with feed COD concentrations of 2,
9,13, 25 and 40 g COD/¢, at a controlled temperature of 35°C.
Acidogenic systems were operated under varying hydraulic
retention times (3.33; 10 d) and feed COD concentrations
(2-40 g COD/®), at a constant temperature of 35°C.
Sulphidogenic systems were operated at HRT varying from 6
to 47 days, sulphate concentrations from 1 to 9 g/ and feed
COD concentrations of 1-26 g/€.

Based on the results of these studies, Ristow et al. (2009)
reported that under the conditions in which the sulphate-
reducing experimental systems were operated (sulphide not
inhibitory), compared with the equivalent methanogenic sys-
tems, sulphate reduction was not found to influence the rate
of PSS hydrolysis. However, as for the methanogenic systems,
the presence of sulphate reduction significantly increased the
rate of PSS hydrolysis when compared with acidogenic condi-
tions (Fig. 8). This was a particularly important outcome of
this investigation given the in vitro enzymological studies
reported above in which sulphidogenesis was reported to
enhance PSS hydrolysis. While the reports of the enzymology
studies did not clearly specify whether their control systems
were subject to primarily acidogenic rather than methano-
genic conditions of operation, it is probable that this was the
case. Further work is required to reconcile these findings
and would be especially important where organic substrates
more refractory to degradation than PSS, such as tannery and
abattoir wastes, are used as electron donor/carbon sources
in the process, and where operating conditions more robust
than those normally required by methanogenic systems are
applied.

588

Mine Water:
pH: 7.3-7.5
Alkalinity ~ 350 mg/L as CaCO;

4 Siudoe

Recycle
4 Gas

vilv

Mixer

Overflow

Primary Sludge:

T = ambient (16-23°C)

[COD] : 30 g/L

Effluent Properties:

pH ~ 7.7 Alk ~ 1500 mg/L as
CaCO;

T=23°C

Recycle from 1m below liquid level at 5 m¥h

Sludge bed maintained at + 0.5 m below liquid level

Overflow is practically free of suspended solids

Figure 9
Configuration and operating data for the Rhodes BioSURE pilot plant
reactor at Erwat Ancor sewage treatment works (from Ristow et al., 2009)

Ristow (1999) and Ristow et al. (2002) had undertaken the
mathematical modelling of the BioSURE pilot plant reactor
at Grootvlei Gold Mine using the AQUASIM computational
platform, and experience in modelling non-sulphate-reducing
anaerobic digestion processes, also using AQUASIM, was
reported by Van Rensburg et al. (2003) and Sétemann et al.
(2005a,b). Using this background, mathematical modelling
of PSS utilisation in the sulphate reduction process was mod-
elled using both the AQUASIM and the WEST computational
platforms and this joint research effort by the University of
Cape Town Civil Engineering Department and the University
of KwaZulu-Natal Pollution Research Group has been detailed
by Ristow et al. (2009).

The WEST model was then adapted to represent the upflow
reactor configuration, with retention and recycling of the
sludge bed, as used in the technical-scale studies at the Ancor
sewage treatment works. The process operating data used in
the WEST modelling exercise are summarised in Fig. 9 (from
Ristow et al., 2009).

The configuration diagram used in the WEST modelling
study is shown in Fig. 10 and results for the simulated relation-
ship between sulphate removal and COD utilisation are shown
in Fig. 11. These results conformed quite closely to operational
experience acquired in the technical-scale plant, and the WEST
model was able to predict the COD load at which methano-
genesis would commence under specific operating conditions.
Reducing the COD:sulphate ratio needed to take into account
the effect on sulphate reduction throughput achieved in the
process and again the model was useful in predicting the opti-
mum cut-off for setting the feed ratio under practical operating
conditions. In addition to aiding the design, operation and
control of the biological sulphate reduction unit process, the
WEST model also provided a research and process evaluation
tool targeting the optimisation of the system’s performance
(Ristow et al., 2009).

http://dx.doi.org/10.4314/wsa.v39i5.1

Available on website http://www.wrc.org.za

ISSN 0378-4738 (Print) = Water SA Vol. 39 No. 5 October 2013
ISSN 1816-7950 (On-line) = Water SA Vol. 39 No. 5 October 2013



Loop_Breaker

‘Anaerobic_Digester

Mine_Water

Figure 10
Configuration of the Rhodes BioSURE pilot plant pilot plant reactor
model used in the WEST simulation exercise (from Ristow et al., 2009)

Sludge

Effluent Quality:
Ratio of S0, removed to SO, fed (kg/kg)

— 4 methane generation

Current operation 4|
|
|

COD utilisation:
Ratio of S0, removed to COD fed (kg/kg)

0.4 |
0.4 0.6 0.8 1 1.2 1.4 16 1.8 2
Ratio of COD to SO, fed (kg/kg)

Figure 11
Simulated sulphate removal and COD utilisation ratios for varying sludge
feed rates as simulated by the WEST computational programme (from
Ristow et al., 2009)

Fe hydroxide sludge

| Flocculent H Clarifier |

Figure 12
Process flow path of the Rhodes

L o

? Biological v _ =

sulphate

HI_Z)S treated reactor

minewater P

R : Fe,S, sludge to

grommm e n e » | Lime }—-l Biological sludge ‘ drying beds

D DD == -
Inlet — T ) S—
works j_’\/ k )
: Discharge
e e e ! ¥ H

Primary sewage sludge ‘

FULL-SCALE PROCESS OPERATION

Based on the positive results achieved in the technical-scale
study in the URSBR, and with a degree of confidence in the
availability of the WEST model as a process evaluation tool,

a full-scale plant was designed to treat 10 M€/d of mine water
from the Grootvlei Gold Mine (Neba et al., 2007; Joubert et al.,
2012)

In the pilot and technical-scale studies only the perfor-
mance of the sulphate reduction reactor (URSBR), which forms
the core unit operation of the Rhodes BioSURE Process, was
investigated. The requirement for the removal of metals from
the AMD stream had been addressed in these investigations
with the use of the ready supply of HDS treated waters from the
Grootvlei Gold Mine. However, for full-scale application of the
process a requirement remained for the removal of sulphide
from the treated mine water stream in order to linearise opera-
tion of the biological sulphur cycle.

In the HDS process, ferrous iron is oxidised with the
precipitation of a ferric hydroxide sludge. Polymers are added
to aid flocculation and in the HDS operation at the Grootvlei
Gold Mine this sludge had been disposed to a slimes dam.
Enongene (2003b) and Joubert et al. (2012) investigated the use
of this sludge for the removal of sulphides with the formation of

http://dx.doi.org/10.4314/wsa.v39i5.1

Available on website http://www.wrc.org.za

ISSN 0378-4738 (Print) = Water SA Vol. 39 No. 5 October 2013
ISSN 1816-7950 (On-line) = Water SA Vol. 39 No. 5 October 2013

BioSURE Process full-scale 10
M¢&/day plant constructed at the
ERWAT Ancor sewage treatment
works (from Joubert et al., 2012)

into river

a precipitable metal sulphide complex. This contains a complex
mixture of metal sulphides, with FeS, predominating and Fe,S,
formed over time. The demonstration and development of
successful sulphide removal, based on a metal sulphide pre-
cipitation unit operation, enabled the final configuration of the
process design for the full-scale implementation of the Rhodes
BioSURE Process as outlined in Fig. 12 (from Joubert et al.,
2012).

Construction of the full-scale plant (Fig. 13) commenced
with the installation of two 2.5 km pipelines from the Grootvlei
Gold Mine HDS plant to the ERWAT Ancor sewage treat-
ment works. These provided for the pumping of 10 M¢/day
HDS treated AMD and, in a separate pipeline, 2 M¢/day of
the iron hydroxide sludge. From the collection sump PSS was
blended with the HDS treated mine water before being fed into
8 upflow sludge blanket reactors with external sludge recycle
(URSBRs). Undigested sewage sludge from the Ancor sew-
age treatment works, containing PSS and humus sludge, was
used as the electron donor/carbon source for the operation of
the biological sulphate reduction reaction. The process was
designed to remove sulphate to levels below 250 mg/¢€, with the
removal of more than 12 t/day of sulphate required. Sewage
sludge was utilised at a rate of 0.85 mg biodegradable COD/mg
sulphate reduced and, to ensure that a carbon feed of consistent

589



concentration was applied, desludging of reactors was auto-
mated using a programmable logic controller (PLC) linked to
actuated valves on each reactor (Joubert et al., 2012).

The sulphide-rich effluent from the reactors was collected in
a covered sump, from where it was pumped to reactor-clarifiers
for iron sulphide precipitation using the iron hydroxide sludge
pumped from the HDS plant. The hydrogen sulphide in solu-
tion reacted with the iron slurry to form ferric sulphide which
settled in the clarifier, and from where it was discharged to
drying beds. A polyacrylamide solution was added to improve
flocculation and settling in the reactor-clarifiers. The treated
effluent was pumped to the biofilters of the existing sewage
plant to remove any residual organic material and ammonia
nitrogen, before being discharged. Lime was added to the
waste biological sludge to reduce odour emissions before being
applied to land (Joubert et al., 2012).

PROCESS SUSTAINABILITY AND CONCLUSIONS

Neba (2006) investigated factors influencing technology deci-
sion making relating to sustainable development needs in
AMD management, and developed a decision support tool for
assisting this process. The positioning of the Rhodes BioSURE
Process with respect to environmental, technical, financial
and social sustainability audit criteria has been summarised by
Neba et al. (2007) as follows:

Environmental sustainability requirements addressed in
the AMD treatment operation include the removal of sulphate
salinity in large-volume AMD treatment applications and co-
disposal of PSS. The benefits relate principally to environmental
health of aquatic systems and water supply in an extremely
water-scarce area. Potential problems include effective final
disposal for the metal/sulphide complex wastes generated in
the treatment operation. Sulphide gas generated in the process
is potentially hazardous and needs careful monitoring and
control.

Long-term technical sustainability is available by utilising
well-understood water treatment technical infrastructure and
placing the treatment function in the hands of the public utility
operator. The availability of sewage sludge presents a potential
constraint to the implementation of the process where 850
kg biodegradable COD is required per ton sulphate removed.

590

Figure 13
Photograph of the full-scale
Rhodes BioSURE Process
plant showing sealed upflow
Recycling Sludge Bed Reactor
modules, sulphide removal
unit operation, mine water
feed tanks, clarifiers and mine
water balancing tank in the
background (Neba et al., 2007)

Where mine waters are generated close to large conurbations,
such as is the case in the Witwatersrand area, large volumes

of PSS will be available. However, where the volumes of AMD
requiring treatment exceed PSS availability, or where PSS is not
available, additional sources of complex organic carbon wastes
may be required. In this regard algal biomass, tannery, abattoir
and dairy wastes have been successfully evaluated (Boshoff et
al., 2004a,b; Van Hille et al., 1999a,b; Joubert et al., 2012).

Financial sustainability relates to cost-benefit calcula-
tions, including the charge raised to the treatment function,
the value of treated water and the cost saving in sewage sludge
co-disposal. Processing of other sources of organic wastes
offers another area of potential value recovery against costs of
disposal to landfill. Provisional cost-benefit estimates in the
comparison of the Rhodes BioSURE Process with other com-
petitive processes were undertaken by Van der Merwe and Lea
(2003), and, although favourable, have not yet been reported in
the public domain for the full-scale process operation.

Social sustainability requirements relate to, among other
issues, reduced economic activity, joblessness and impover-
ishment following mine closure. Kumalo (2005) reported an
applied anthropology study on the potential of irrigated urban
agricultural projects to relieve poverty in informal settlement
communities. An interdisciplinary study on the use of treated
AMD in high-value crop irrigated agriculture for job creation
was reported by Rose et al. (2009).

ACKNOWLEDGEMENTS

The author acknowledges Rhodes University for support in the
preparation of this review, the Water Research Commission,
ERWAT Water Care Company Company and BioPAD who
financed the research and development programme over many
years.

REFERENCES

BELL F G, BULLOCK SET, HALBICH TFJ and LINDSAY P (2001)
Environmental impacts associated with an abandoned mine in the
Witbank Coalfield, South Africa. Int. J. Coal Geol. 45 195-216.

BLOWES DW, PTACEK CJ, JAMBOR JL and WEISENER CG (2003)
The geochemistry of acid mine drainage. In: Holland HD and
Turekian KK (eds.) Treatise on Geochemistry. Elsevier, Oxford.

http://dx.doi.org/10.4314/wsa.v39i5.1

Available on website http://www.wrc.org.za

ISSN 0378-4738 (Print) = Water SA Vol. 39 No. 5 October 2013
ISSN 1816-7950 (On-line) = Water SA Vol. 39 No. 5 October 2013



150-204.

BOSHOFF G (1999) Algal metal binding by waste grown algae. PhD
thesis, Rhodes University.

BOSHOFF G, DUNCAN J and ROSE PD (1996) An algal-bacterial
integrated ponding system for the treatment of mine drainage
waters. J. Appl. Phycol. 8 442.

BOSHOFF G, DUNCAN ] and ROSE PD (2004a) Tannery effluent as a